
  

March 2022 

 
 

VOLUME III 
Large Applicant Questionnaire 

 
 

   

   

   

  
  

  
  

 
 

 
 
 

City of San Diego 
Public Utilities Department 

 
 
 



 
City of San Diego             NPDES Permit and 
Public Utilities Department            301(h) Application 

 
 

LIST OF VOLUMES 

Volume I Executive Summary 

Volume II 
Part 1: Basis of Application 
Part 2: NPDES Application Forms 
Part 3: Antidegradation Analysis 

Volume III Large Applicant Questionnaire 

Volume IV 
Appendix A: Existing Metro System Facilities and Operations 
Appendix B: Planned Metro System Facilities Improvements 

Volume V 

Appendix C: Ocean Benthic Conditions 
Appendix C1: Benthic Sediments, Invertebrates and Fishes 
[...]
December 31, 1999, and a TSS MER limit of 13,600 mt/yr applied after January 1, 2000. 

C MER limits within Order No. R9-2002-0025, as amended by State Water Resources Control Board (State 
Board) Order No. WQO 2002-0013. A TSS MER limit of 15,000 mt/yr applied through December 31, 2005, 
and TSS MER limit of 13,599 mt/yr applied after January 1, 2006. The original version of Order No. R9-
2002-0025 imposed a TSS MER limit of 13,995 mt/yr for years 1 through 4, but this was revised to 15,000 
mt/yr by State Board Order No. WQO 2002-0013.  

D TSS MER limits established within Order No. R9-2009-0001, which became effective on August 1, 2010. A 
TSS MER limit of 15,000 mt/yr applied through December 31, 2013, and TSS MER limit of 13,598 mt/yr 
applied after January 1, 2014. 

E TSS MER limits established within Order No. R9-2017-0007, which became effective on October 1, 2017. 
Order No. R9-2017-0007 establishes a TSS MER limit of 12,000 mt/yr for years 1 through 4 of the permit, 
and a TSS MER of 11,999 mt/yr for year 5 of the permit.  

F Compliance with proposed reduced TSS MER limit is to be achieved through future offloading the PLWTP 
by implementing potable reuse projects as part of the Pure Water San Diego program. It is anticipated that 
this TSS MER goal would become an enforceable TSS MER limit in either (1) future 301(h) modified NPDES 
permits or (2) future NPDES permits based on approval of secondary equivalency status for the PLWTP. 
(Note: Establishing the secondary equivalency status of the PLWTP may require administrative or 
legislative action.) 

G The proposed TSS MER limit would be capped at 9,942 mt/yr going forward beyond 2028. This 9,942 mt/yr 
MER is the same MER that would apply to a 240 mgd PLWTP discharge if a 30 mg/L TSS concentration 
limit (secondary treatment concentration limit) were to be applied. 

No Proposed Changes in Effluent Limitations or Performance Goals. In keeping with the 
"current discharge" designation (as defined by 40 CFR 235.58), the City does not request any 
change in existing NPDES effluent concentration limitations or performance goals established 
in Order No. R9-2017-0007. Table II.A-3 presents targeted Pure Water San Diego goals for 
potable reuse for the next 25 years. As shown in the table, the Pure Water San Diego program 
targets 83 mgd of potable reuse by December 31, 2035.  

 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 7 301(h) Application 

Table II.A-3: 
Potable Reuse Implementation Goals A 

Phase 
Targeted Goal:  

Cumulative Potable Reuse 
Capacity 

Target  
Implementation Date 

1 30 mgd B December 31, 2027 C 

2 83 mgd B December 31, 2035 C 
Table II.A-3 Notes: 

A Implementation of the targeted potable reuse capacity goals is subject to (1) timely 
environmental approval of the Pure Water San Diego Program and associated projects, 
(2) timely regulatory approval of proposed reuse facilities and projects program that 
comprise the Pure Water San Diego Program, and (3) continued approval of future 
301(h) modified NPDES permits for the PLWTP or approval of secondary equivalency 
status for the PLWTP. 

B Cumulative total purified water production capacity of potable reuse facilities within 
the Metro System that result in flow offloads to the PLWTP.  

C Target implementation dates may be subject to modification based on regulatory 
approval schedules, environmental review issues, or legal challenges to the proposed 
program or projects (see footnote A). See “Basis of Application” (Volume II) and 
Appendix B (Volume IV). 

 

Table II.A-4 presents key tasks proposed by the City during the upcoming five-years for 
implementing the goals of completing construction of Phase 1 Pure Water facilities by 
December 31, 2027 and achieving 83 mgd of potable reuse by December 31, 2035. 

  



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 8 301(h) Application 

Table II.A-4: 
Pure Water San Diego Potable Reuse Tasks for the Period of 2022-2028 

Category Task Implementation Date A, B, C 

Pure Water Phase 1 North 
City Pure Water Project D 

Complete construction for North City potable 
reuse facility and pipelines June 30, 2027 

Produce a cumulative total of at least 30 mgd 
of potable reuse December 31, 2027 

Pure Water Phase 2 Central 
Area Project E, F 

Complete design of a central area small-scale 
facility at the PLWTP June 30, 2023 

Begin Central Area Small-Scale Facility 
Operation G June 30, 2025 

Issue Notices to Proceed (NTPs) for pre-
design of potable reuse facility and pipelines 
G 

June 30, 2025 

Issue Notice of Preparation for Central Area 
Project EIR G December 31, 2026 

Issue NTPs for full design of potable reuse 
facility and pipelines G June 30, 2027 

Table II.A.4 Notes: 
A The listed milestones are those that are expected to occur during the effective period of the renewed permit that 

is anticipated to potentially extend until the end of 2028. 
B This schedule is based on the current progress as of the date of submission of the permit renewal application. 
C Task completion dates may require modification in the future based on issues related to the regulatory approval 

schedule, environmental review issues, supply chain interruptions, legal challenges to the proposed program or 
projects, or other unforeseen circumstances. 

D Phase 1 Pure Water implements an ultimate annual average daily production of 30 mgd of water suitable for 
potable reuse. 

E Phase 2 Pure Water implements an ultimate annual average daily production of an additional 53 mgd of water 
suitable for potable reuse resulting in a cumulative total of 83 mgd. The tasks listed in Table 2 represent the work 
necessary during the renewed permit period to allow for the ultimate production of 83 mgd of water suitable for 
potable reuse by December 31, 2035. 

F Future permit applications prior to December 31, 2035, may also contain a schedule of tasks necessary to ensure 
completion and full operation of Phase 2 by December 31, 2035.  

G These tasks are dependent upon future approval by the Mayor and City Council of San Diego. 

 

II.A.2. Description of the treatment/outfall system  

 [40 CFR 125.61(a) and 125.61(e)] 

a. Provide detailed descriptions and diagrams of the treatment system and outfall 
configuration which you propose to satisfy the requirements of 40 CFR part 125, 
subpart G. What is the total discharge design flow upon which this application is 
based?  

SUMMARY: This application is based on an annual average design discharge flow of 240 mgd (10.5 
m3/sec) through the 23,472-foot-long (7,154 meters) PLOO. Discharged wastewaters undergo 
chemically enhanced primary treatment at the PLWTP. Detailed descriptions of existing Metro System 
treatment, solids handling, wastewater conveyance, and ocean discharge facilities are presented in 
Appendix A (Volume IV). Appendix B (Volume IV) presents facilities improvements proposed within the 
next five-year period. Brief summaries of these facilities are presented below.  



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 9 301(h) Application 

System Overview - Existing System. Figure II.A-3 presents the location of key Metro System 
facilities. Figure II.A-4 presents a schematic of existing Metro System treatment and solids 
handling facilities. As shown in the figures, existing Metro System wastewater treatment 
facilities include the: 

• E.W. Blom Point Loma Wastewater Treatment Plant (PLWTP).  

• North City Water Reclamation Plant (NCWRP). 

• South Bay Water Reclamation Plant (SBWRP). 

Waste solids from the SBWRP are conveyed to the PLWTP for treatment. Waste solids from the 
PLWTP and NCWRP are conveyed to the Metro Biosolids Center (MBC) for dewatering and 
disposal. Appendix A (Volume IV) presents detailed descriptions of Metro System collection, 
treatment, solids handling, and ocean disposal facilities. Brief descriptions of key Metro 
System facilities and operations are presented in the following sections. 

Pump Station 1. Pump Station 1 (see Figure II.A-3) conveys wastewater from the southern 
portion of the Metro System through the South Metro Interceptor to Pump Station 2. Ferrous 
chloride, sodium hydroxide, and sodium hypochlorite are used for odor and sulfide control. 
With one unit as standby, the Pump Station 1 pumping capacity is approximately 160 mgd. 

Pump Station 2. Pump Station 2 is the largest pump station within the Metro System. Virtually 
all wastewater delivered to the PLWTP is pumped through Pump Station 2. In addition to 
pumping wastewater, Pump Station 2 provides chemical addition (hydrogen peroxide, sodium 
hydroxide, and sodium hypochlorite) and coarse screening for all effluent directed to the 
PLWTP.  

With one main pump serving as a standby unit, Pump Station 2 has a maximum pumping 
capacity of 432 mgd. Pump Station 2 discharges wastewater to the east portal of the Point 
Loma Tunnel through two 2.21-meter-diameter (87-inch) force mains, respectively 4.3 and 
4.7 kilometers or km (2.7 and 2.9 statute miles) long. One force main follows a land route while 
the second force main is routed underneath San Diego Bay. The Point Loma Tunnel conveys 
wastewater to the PLWTP under the Point Loma peninsula.  

 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 10 301(h) Application 

 

Figure II.A-3:  
Metro System Facilities and Participating Agency Service Area 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 11 301(h) Application 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fi
gu

re
 I

I.
A

-4
: 

Sc
h

em
at

ic
 o

f 
M

et
ro

 S
ys

te
m

 O
pe

ra
ti

on
s 

 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 12 301(h) Application 

PLWTP. The PLWTP is the terminal treatment facility that discharges to PLOO. The PLWTP 
has a treatment capacity of 240 mgd (10.5 m3/sec).4 The PLWTP receives a blend of secondary 
treated effluent from NCWRP, return solids from the SBWRP, centrate from the MBC, and 
untreated sewage from all other parts of the Metro System. Figure II.A-5 presents a schematic 
of PLWTP treatment processes. Appendix A presents a detailed description of the PLWTP, 
along with unit process design criteria and chemical addition operations. PLWTP processes 
include: 

• Mechanical self-cleaning climber screens to remove rags, paper, and other floatable 
material from the raw wastewater.  

• Chemical addition to enhance settling and achieve at least 80 percent removal of 
suspended solids.  

• Aerated grit removal including grit tanks, separators and washers.  

• Sedimentation where flocculated solids (sludge) settle to the bottom of the 
sedimentation tanks and scum floats to the surface.  

• Sludge and scum removal facilities.  

• Effluent disinfection.  

• Final screening. 

• Anaerobic digestion of waste solids.  

Onsite solids treatment at the PLWTP consists of anaerobic sludge digestion. Digested sludge 
is transported via pipeline to the MBC for dewatering and disposal. Screenings, grit, and scum 
are trucked to a landfill for disposal.  

 

 
4  In metric units, a PLOO discharge rate of 240 mgd converts to 10.515 m3/sec. To be consistent with significant 

figures (three), the metric equivalent of 240 mgd is expressed as 10.5 m3/sec throughout this NPDES application. 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 13 301(h) Application 

  Figure II.A-5: 
Schematic of PLWTP Treatment Processing System 

 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 14 301(h) Application 

System-Wide Integrated Chemical Addition. Significant improvements during the past few 
years have been achieved in solids removal effectiveness at the PLWTP. This increase in TSS 
removal is largely attributed to the City's implementation of an integrated system-wide 
chemical addition approach which utilizes a proprietary technology called PRI-SC (Peroxide 
Regenerated Iron Sulfide Control). The PRI-SC system involves coordinated chemical addition 
at key points within the Metro System to achieve the following goals: 

• Improved solids removal at the PLWTP.  

• More effective odor control. 

• Reduced iron and solids emissions to PLOO.  

• Reduced system-wide chemical costs.  

The conceptual basis of the PRI-SC system is to utilize iron for sulfide control, and to utilize 
hydrogen peroxide (H2O2) to regenerate ferrous or ferric iron from the spent iron salts for 
subsequent use as a flocculent. In practice, this integrated chemical addition approach involves 
dosing ferrous chloride at several upstream locations (see Appendix A) for odor control within 
Metro System collection facilities. The second part of this integrated process involves adding 
hydrogen peroxide at downstream points to regenerate the iron for use in sulfide control and 
to enhance settling and solids removal at the PLWTP. In this way, iron added at upstream 
collection facilities and pump stations for odor control is regenerated and becomes available 
for enhancing flocculation in the PLWTP primary treatment clarifiers. 

When combined with anionic polymer and additional ferric chloride injected at the PLWTP, 
the City has been able to achieve significant improvements in TSS removal. City operators 
continue to refine chemical addition practices as part of this PRI-SC approach, but have 
achieved steady improvement in Point Loma TSS removals during the past decade. Point Loma 
effluent TSS concentrations during 2020 averaged 34 mg/L, near the 30 mg/L technology-
based TSS concentration standard for secondary treatment.  

Point Loma Ocean Outfall (PLOO). Treated effluent from PLWTP is discharged to the PLOO. A 
detailed description of the PLOO is presented in Appendix A (Volume IV). The PLOO consists 
of an original 3,422 m (11,226 ft) outfall section that was constructed in 1963 and a 3,732 m 
(12,246 ft) extension that was added in 1993. The total length of the outfall system is 7,154 m 
(23,472 ft). The two diffuser legs branch outward from the outfall in a "wye" orientation and 
discharge ports are located at depth ranging from 93.3 to 95.4 m (306 to 313 ft).5 Each diffuser 
leg is 761 m (2,496 ft) and consists of 7 ft, 5.5 ft, and 4 ft internal diameter pipe. Diffuser ports 
are set in the middle of each pipe on opposite sides, six inches above the springline of the pipe. 
No changes in the physical structure of PLOO have occurred during the past five years, and no 
changes are proposed during the next five years. 

 

 
5  Due to the height of the diffuser pipe and outfall ballast, the ocean bottom is approximately 320 feet (98 m) deep 

at the end of the PLOO diffusers.   



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 15 301(h) Application 

NCWRP. The 30 mgd (1.31 m3/sec) NCWRP collects and treats wastewater from a service area 
that includes Del Mar, La Jolla Valley, Mira Mesa, Rancho Peñasquitos, Poway, and Sorrento 
Valley. Recycled water produced by the NCWRP complies with requirements established by the 
State of California within Title 22, Division 4 of the California Code of Regulations for 
unrestricted body contact (e.g., disinfected tertiary recycled water).  

Appendix A presents a detailed description of the NCWRP. The NCWRP serves two purposes. 
First, the plant produces tertiary-treated recycled water for delivery to non-potable customers 
in the North City region. Second, the NCWRP contributes to Metro System TSS and BOD 
removal, providing relief to the downstream PLWTP. NCWRP wastewater flows in excess of 
recycled water demands receive secondary treatment. Secondary treated effluent is returned 
to the sewer for conveyance to the PLWTP. NCWRP waste solids are directed to the MBC for 
digestion and dewatering. NCWRP treatment processes (see Appendix A) include:  

• Influent pumping 

• Screening 

• Aerated grit removal  

• Primary sedimentation with sludge and scum removal  

• Sideline flow equalization 

• Anoxic-aerobic activated sludge consisting of anoxic mixing with mixed liquor recycle 
and fine bubble aeration 

• Secondary clarification with scum removal  

• Mixed liquor and excess sludge wasting 

• Chemical addition for coagulation 

• Flocculation 

• Tertiary filtration through anthracite coal media 

• Electrodialysis reversal (to reduce recycled water salinity, when required)  

• Advanced water purification demonstration facilities 

• Effluent chlorination 

Recycled water from the NCWRP is conveyed to recycled water customers via a non-potable 
recycled water conveyance network that consists of 127 km (79 miles) of pipeline serving the 
communities of Mira Mesa, Miramar Ranch North, Scripps Ranch, University City, Torrey 
Pines, Santaluz, and Black Mountain Ranch. Recycled water is also provided to recycled water 
wholesale agencies that include the Olivenhain Municipal Water District and City of Poway. 

NCWRP recycled water is primary used for irrigation. During 2020, recycled water production 
at the NCWRP averaged approximately 6.0 mgd (0.26 m3/sec), with peak summer production 
of approximately 10 mgd (0.44 m3/sec). The treatment and use of NCWRP recycled water is 
regulated by Regional Board Order No. R9-2015-0091.  



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 16 301(h) Application 

SBWRP. The SBWRP is an advanced wastewater treatment facility that produces recycled water 
that complies with requirements of Title 22, Division 4 of the California Code of Regulations for 
unrestricted body contact (e.g., disinfected tertiary recycled water). The SBWRP collects and 
treats wastewater from a service area that includes portions of Chula Vista and the South Bay 
portion of San Diego. In addition to producing tertiary-treated recycled water for delivery to 
customers in the South Bay Region, the SBWRP provides hydraulic capacity relief to Metro 
System wastewater collection facilities and the PLWTP.  

The hydraulic capacity of the SBWRP is 18 mgd (0.79 m3/sec), and the plant can produce up to 
15 mgd (0.66 m3/sec) of tertiary treated recycled water. SBWRP treatment processes (detailed 
in Appendix A) include: 

• Influent pumping 

• Screening 

• Grit removal 

• Primary sedimentation 

• Sideline flow equalization 

• Air activated sludge process with an anoxic selector zone 

• Secondary clarification 

• Chemical addition for coagulation 

• Tertiary filtration through deep bed mono-media filters 

• UV disinfection 

SBWRP recycled water is conveyed to recycled water customers through a non-potable 
distribution system that serves the Tijuana Valley, Otay Valley, and Otay Mesa area. SBWRP 
recycled water is also disturbed to the Otay Water District for distribution within the Otay 
Water District service area. The treatment and reuse of SBWRP recycled water is regulated by 
Regional Board Order No. R9-2021-0015. Recycled water production at the SBWRP averaged 
3.97 mgd (0.17 m3/sec) during 2020. An annual average of approximately 2.35 mgd (0.10 m3/sec 
or 2,634 acre-feet per year) of this flow during 2020 was distributed to recycled water 
customers via the South Bay recycled water distribution system.  

SBWRP wastewater flows in excess of recycled water demands receive secondary treatment 
and are discharged to the South Bay Ocean Outfall (SBOO). The discharge of excess SBWRP 
recycled water to the SBOO is regulated by Regional Board Order No. R9-2021-0011 (NPDES 
CA0109045). Waste solids from the SBWRP are discharged to the Metro System for transport 
to the PLWTP for treatment and removal.  

Metro Biosolids Center. The MBC is located at Marine Corps Air Station Miramar. MBC 
provides dewatering for sludge from the PLWTP and thickening, anaerobic digestion, and 
dewatering of sludge from the NCWRP. Appendix A presents a detailed description of MBC 
solids processing. Appendix A also presents design criteria for MBC facilities, presents 
schematics of MBC processes, and presents a layout of the facilities at MBC.  



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 17 301(h) Application 

Primary sludge and waste activated sludge from the NCWRP is conveyed to flow equalization 
tanks at MBC. After equalization, the sludge undergoes sludge degritting and centrifuge 
thickening before being transferred to anaerobic digesters. Digested NCWRP sludge is 
transferred to holding tanks where it is mixed with screened digested sludge from the PLWTP. 
The mixed sludge is dewatered using high-solids type centrifuges. The dewatered biosolids 
cake is pumped to storage silos which provide approximately three days of capacity. Dewatered 
Class 2 MBC biosolids (see Appendix L) are transported offsite for use as an alternative daily 
cover at Otay Landfill or used as a soil amendment.  

Planned Near-Term System Improvements  

Phase 1 - North City Pure Water Project. As detailed in Appendix B, a number of efforts are 
currently underway to upgrade key Metro System facilities and equipment and implement 
Phase 1 (North City Pure Water Project) of the Pure Water San Diego Program. These efforts 
include: 

• Expanding the treatment capacity of the NCWRP and implementing treatment 
improvements, 

• Upgrading solids handling facilities at the MBC,  

• Constructing the Morena Pump Station and associated conveyance facilities to 
transport additional Metro System flows to the NCWRP, 

• Constructing Phase 1 of the North City Pure Water Facility (NCPWF), and  

• Constructing conveyance facilities to transport purified water to Miramar Reservoir.  

Figure II.A-6 presents a schematic of how the North City Pure Water Project will be integrated 
into existing Metro System operations. The following section presents a summary of system 
improvement that will be implemented as part of North City Pure Water Project. Detailed 
descriptions of Phase 1 facilities are presented in Appendix B. 

  



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 18 301(h) Application 

 

 
Commencement of Phase 1 operations, including the initial delivery of purified water, is 
estimated to occur by December 31, 2027. When full operating capacity is achieved, PLWTP 
influent flows will be reduced and the Phase 1 Pure Water San Diego facilities will produce at 
least 30 mgd of advanced purified water suitable for potable reuse, as well up to 12 mgd of 
recycled water for irrigation and other approved non-potable uses.  

NCWRP Expansion and Upgrades. As part of Phase 1, the NCWRP is being expanded from a 
production capacity from 30 to 52 mgd. As part of this expansion, upgrades to the NCWRP 
include: 

• A new flow equalization basin 

• Additional primary clarifiers with chemically enhanced primary treatment 

• First and second stage bioreactor basins 

Figure II.A-6: 
Schematic of Metro System Operations with Implementation of Phase 1  

Pure Water San Diego 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 19 301(h) Application 

• New secondary clarifiers 

• New filters 

• A new pump station to convey recycled water to the North City Pure Water Facility  

Metro Biosolids Center Upgrades. To support expansion of the NCWRP and implementation of the 
Pure Water San Diego Program, upgrades to MBC facilities will include: improvements to grit 
removal facilities, digesters, sludge thickening facilities, dewatering facilities, centrate 
pumping facilities, and biogas facilities.  

Morena Pump Station and Conveyance Facilities. The Morena Pump Station is being constructed 
in Mission Valley to direct increased Metro System flows to the NCWRP. Wastewater will be 
conveyed from the pump station to the NCWRP via a new force main.  

North City Pure Water Facility. The 30 mgd NCPWF is being constructed at a site immediately 
north of the NCWRP. The NCPWF will produce purified water using a five-step process that 
includes ozonation, biological activated carbon filters, membrane filtration, reverse osmosis, 
and ultraviolet light with advanced oxidation. Treated purified water will also undergo 
chlorination prior to conveyance to Miramar Reservoir.  

Conveyance and Miramar Reservoir Facilities. Treated purified water will be conveyed to Miramar 
Reservoir via a new pipeline and dechlorinated at Miramar Reservoir at a dechlorination 
facility. Dechlorinated purified water will be delivered to Miramar Reservoir via a subaqueous 
pipeline and diffuser.  

Non-Potable Recycled Water Use. In conjunction with the Pure Water San Diego Program, the 
City continues its ongoing efforts to expand non-potable recycled water use that can be served 
by existing infrastructure within the recycled water service areas of the NCWRP and SBWRP. 
By expanding the NCWRP and directing increased Metro System flows to the NCWRP via the 
new Morena Pump Station, the City will be capable of supporting non-potable reuse demands 
while implementing potable reuse via the Pure Water San Diego Program.  

Ongoing Metro System Flow Modeling. To support facilities planning efforts and ensure that 
collection and treatment facilities maintain adequate capacity to handle or process anticipated 
flows, the City of San Diego (see Appendix B) annually updates future dry weather and wet 
weather flows using a comprehensive GIS-based (geographic information system) hydraulic 
model of Metro System and City of San Diego wastewater collection facilities. The model 
superimposes SANDAG (San Diego Association of Governments) Series 13 population and 
employment projections on grid levels as small as a city block to generate projected dry 
weather and wet weather flows, as well as system-wide TSS and BOD loads.  

Conservative flow and load estimations are employed to ensure that future facilities have 
adequate capacity to handle or process projected wet weather and dry weather flows.  

Planned Long-Term System Improvements  

Phase 2 – Central Area Project. As documented in the response to Question II.A.1, the City has 
committed to implementing Phase 2 of the Pure Water San Diego Program. Phase 2 (Central 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 20 301(h) Application 

Area Project) entails implementing a cumulative total potable reuse within the Metro System 
of 83 mgd by December 31, 2035.  

Phases 1 and 2 of the Pure Water San Diego reuse effort, in addition to developing a sustainable 
non-interruptible local water supply that will reduce the need for imported water, will result 
in significant offload of flow and solids loads to the PLWTP. The Pure Water San Diego Program 
will sufficiently reduce influent flows and solids loads to the PLWTP so that ultimate PLOO 
TSS mass emissions would be reduced to levels at or below those that would have occurred if 
the 240 mgd PLWTP were to be operated at its design capacity while achieving secondary 
treatment TSS standards.6  

b. Provide a map showing the geographic location of the proposed outfall(s) (i.e., 
discharge). What is the latitude and longitude of the proposed outfall(s)? 

Appendix A presents a detailed description of the PLOO. Figure II.A-7 presents the location of 
the PLOO discharge in plan view. Figure II.A-8 presents a profile view of the PLOO.  

As shown in Figure II.A-8, the 7,154 m (23,472 ft) PLOO extends to near the edge of the 
mainland shelf. Off the coast of Point Loma, the edge of the shelf is located at approximately 
the 110 m to 120 m (360 to 395 foot) depth contour. Beyond the edge of the shelf the slope of 
the ocean bottom steepens significantly.  

The outfall diffuser ports discharge at a depth of 93.3 to 95.4 m (306 to 313 ft).7 The outfall 
features a "Y"-shaped diffuser. The center of the "Y" diffuser is located at:  

• North latitude 32 degrees, 39 minutes, 55 seconds (32.665278)  

• West longitude 117 degrees, 19 minutes, 25 seconds (117.323611) 

 

 

6   See Tables II.A-30 and II-A-31 within Section II.A.5.a of this Large Applicant Questionnaire. 

7   Due to the height of the diffuser pipe and outfall ballast, the ocean bottom is approximately 320 feet deep (98 m) 
at the end of the PLOO diffusers. 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 21 301(h) Application 

 

Figure II.A-7: 
Location of Point Loma Ocean Outfall 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 22 301(h) Application 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 

 

 

Figure II.A-8:  
Point Loma Ocean Outfall Profile 

 



March 2022 Question II.A 
Large Applicant Questionnaire Treatment System Description 
 
 

 
 
 
City of San Diego  NPDES Permit and 
Public Utilities Department  II.A - 23 301(h) Application 

c. For a modification based on an improved or altered discharge, provide a description 
and diagram of your current treatment system and outfall configuration. Include the 
current outfall latitude and longitude, if different from the proposed outfall.  

Not applicable. The application is based on a current discharge. See Appendix A for a 
description of existing Metro System wastewater collection, treatment, and outfall discharge 
facilities. 

II.A.3. Primary or Equivalent Treatment Requirements [40 CFR 125.60] 

a. Provide data to demonstrate that your effluent meets at least primary or equivalent 
treatment requirements as defined in 40 CFR 125.58 (r).  

SUMMARY: The PLWTP achieves a degree of treatment significantly in excess of the primary treatment 
requirements defined in 40 CFR 1256.58(r). 

CFR Title 40, Part 125 requires 301(h) applicants to maintain a minimum of primary treatment 
and achieve 30 percent or more removal of suspended solids and biochemical oxygen demand 
(BOD). Chemically enhanced primary sedimentation at the PLWTP provides a degree of 
treatment significantly greater than the 30 percent removal requirement.  

Existing Facilities Performance. Effluent data for calendar years 2017 through 2020 have been 
previously submitted to the Regional Board in monthly, quarterly, semiannual, and annual 
monitoring reports. The data have also been electronically transmitted to EPA.  

Table II.A-5 summarizes TSS removal by month during 2017-2020. In accordance with 
requirements of Order No. R9-2017-0007, solids removal rates presented in Table II.A-5 are 